



CMC STEEL TEXAS
1 STEEL MILL DRIVE
SEGUIN TX 78155-7510

CERTIFIED MILL TEST REPORT
For additional copies call
830-372-8771

55848

We hereby certify that the test results presented here
are accurate and conform to the reported grade specification

Daniel J. Schacht
Daniel J. Schacht
Quality Assurance Manager

HEAT NO.:3042390 SECTION: SQUARE 2 x 20"0" A36/52950 GRADE: ASTM A36-12/A529-05 Gr50 ROLL DATE: 09/11/2013 MELT DATE: 09/09/2013	S Fortacero SA de CV O L Blvd Carlos Salinas De Gortari D Apodaca NL T MX 86600 O 528 386-2526	S CPU Seguin H I 1 Steel Mill Dr P Seguin TX T US 78155-7510 O 9999999999	Delivery#: 81099374 BOL#: 879907 CUST PO#: 4500105623 CUST P/N: DLVRY LBS / HEAT: 44064.000 LB DLVRY PCS / HEAT: 162 EA
---	---	--	--

Characteristic	Value	Characteristic	Value	Characteristic	Value
C	0.20%				
Mn	0.67%				
P	0.008%				
S	0.038%				
Si	0.19%				
Cu	0.22%				
Cr	0.10%				
Ni	0.13%				
Mo	0.037%				
V	0.015%				
Cb	0.002%				
Sn	0.011%				
Al	0.001%				
Carbon Eq A529	0.40%				
Yield Strength test 1	53.0ksi				
Tensile Strength test 1	78.6ksi				
Elongation test 1	33%				
Elongation Gage Lgth test 1	8IN				

THIS MATERIAL IS FULLY KILLED, 100% MELTED AND MANUFACTURED IN THE USA, WITH NO WELD REPAIR OR MERCURY CONTAMINATION IN THE PROCESS.

REMARKS :

10/08/2013 08:27:41

Page 1 OF 1